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(a) Ba'ttelle's equation (b) HLP's equation
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(c) Sumitomo's crack velocity equation
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(a) Test result (1 DemoPipe Test : X100, 36"0D, 16mmW T, 0.80SMYS)
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(b) Pipe toughness arrangement (Charpy V(J)) in test
Pipe No

8808 | 879 879 8786 |18781 878 8780 | 87991 8776
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(c) Simulation of crack propagation for the test condition
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(d) Assumed pipe toughness arrangement (Charpy V(J))

Pipe No.| 8808 | 8795 ] 8797 8786|8781 8783 | 8780 | 8799] 8776 | Gradient
An [ 310 | 280 {250 | 220 [190[ 220 | 250 | 280 | 310 |30J/Pipe
Amngemen()| 300 | 280 | 260 | 240 [220] 240 | 260 | 280 | 300 |20J/Pipe
Amngemen(3)| 290 | 280 | 270 | 260 [250] 260 | 270 | 280 | 290 |10J/Pipe
Armangemen(a)|_280 | 280 | 280 | 280 [280] 280 | 280 | 280 | 280 | 0J/Pipe

(e) ‘S“i)r(r)lulation for the assumed pipe toughness arrangement
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(B) Arrest on west side

(a) View from west to cast (c) Arrest on east side
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(a) Test result
(SMI-No.1-X100 Test, 22.07MPa(0.768SMYS), 9.7degC, Lean natural gas)
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(b) Pipe data (X100, 36"OD, 19.05mmWT)

Pipe No.[710056[710065[710069[710064710059710061[710063[710062[710072]
Length(m){ 10.16{ 10.141 10.16{10.14{ 8.60 10.15{ 10.14{ 10.13]10.11
YS(MPa)| 806 | 823 | 798 | 802 | 823 | 840 | 832 | 780 | 808
TS(MPa)| 848 | 863 | 852 | 854 | 849( 867 | 861 | 842 [ 858

CharpyV(J)| 283 | 282 | 281 | 279 | 278 283 | 285 | 287 [ 290

(c) Simulated vs. measured crack propagation behavior
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